

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17148

Date: 12.09.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter No.QA/SFS/008/74 dtd.12.09.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project: SFS AMBER Green Block - Sixth floor slab and beam.

Amount:1416/- Invoice No. 4099 Invoice Date: 12.09.2023

To M/s Skyline Foundation & Structuers(P) Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{30}	14.08.2023	1090	48.44
2	M_{30}	14.08.2023	940	41.78
3	M_{30}	14.08.2023	1220	54.22

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED



The army

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17149

No. T5/922/2021-22/RNK-TVPM

Date: 13.09.2023

Ref:- Your request letter

Testing of: Concrete cube supplied for testing compresive strength.

Project:

Plinth Beam Phase 2.

Amount:472/-	Invoice No. 4106	Invoice Date: 13.09.2023

To Jose

Architect, Thakaraparamb site.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₂₅	16.08.2023	590	26.22

Signature: Test conducted by: Verified by: Signature:

COUNTER SIGNED AND ISSUED



Regional Engineer

The Jarone

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17150

No. T5/922/2021-22/RNK-TVPM

Date: 13.09.2023

Ref:- Your request letter

Testing of: Concrete cube supplied for testing compresive strength.

Project:

Plinth Beam Phase 2.

Amount:472/-	Invoice No. 4106	Invoice Date: 13.09.2023

To Jose

Architect, Thakaraparamb site.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{25}	16.08.2023	630	28.00

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Regional Engineer

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17151

Date: 13.09.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter dtd.13.09.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project: Artect Panorama - concrete: Ultratech RMC.

Amount:1416/-	Invoice No. 4108	Invoice Date: 13.09.2023

To M/s GJ BUILDERS & REALTORS.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M_{60}	14.08.2023	1380	61.33	
2	M_{60}	14.08.2023	1400	62.22	
3	M_{60}	14.08.2023	1480	65.78	

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED



Ithin James

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17152

Date: 13.09.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter No.SCTL/PRJ/241/2019-IT(TSCCC)/17726 dtd.07.09.2023 Testing of: 3 no's of concrete cube supplied for testing compresive strength. Project: Traffic & safety command control centre(TSCCC) and adaptive traffic control system (ATCS) -Pedestrial foundation.

Amount:1416/-	Invoice No. 4109	Invoice Date: 13.09.2023

To M/s Smartcity Thiruvananthapuram Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{25}	11.08.2023	590	26.22
2	M_{25}	11.08.2023	910	40.44
3	M ₂₅	11.08.2023	1000	44.44

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE PANANTHAPURAN A PLEASE A P

Office Seal Regional Engineer